
ALU/MS/BRS

IF SO DESIRED THESE PARTS 
CAN BE MADE SEPARATE 
AND EITHER BRAZED/CLUED 
OR SOLDERED

 2
5 

 R4.5 

 27  8 

 19 

 3
9.
5 

 4
6 

 6
2 

 R
20

  R20 

 35 

 283.5  104.5  71 

 8
5  31  31 

 5-4PL  CB 14 55-UNDER 

 9
.5
 

 1
9 

 31.5  31.5 

 9
.5
 

 1
9 

 M5 18-4PL 

 1
8 

 1
8 

 3
 

 3
  84.5  89.5  3  3 

 6-3PL 

 9
.5
 

 19 

 5
5 

 1
5 

 47  47 

 1
6 

 1
6 

 2
4.
5 

 2
4.
5 

 3
2 

 3
1 

 6
1.5

 

 12  12  466 

 1
0.
5 

 1
4 

 1
4 

 3
5.
5 

 39.5  39.5 

 3
2 

 14 

 3
1 

CYLINDER CL CRANKSHAFT CL

FLYWHEEL CL

CSK

CUT OUT

 4
0  2

 

 8.5  8.5  8.5  8.5 

 3
 

 6
 

 9
 

 1
1 

 9
 

 5  3  3
 

 1
8  2
 

 21  39  21 
 12 

 7.5 
R118

R118

R11 R8 R5 SCALE 1:3

 2
2 

 3
 

REFER SIDE VIEW SPOTFACE
AFTER 
SPOTFACING

 40° 

 6.
5  6

.5 

 
18
PF

 

 18  23  19  19 

 9
.5
 

 27 

 27 

 R
1 

 3
 

 5
4 

 R5 
 R5 

 8
 

 1
9 

 
30

 
 3

4.
5 

 14  14 
 11.5  13 

 5.3 
 2.6 

B

B

PART 
VIEW-X

SPLIT LINE

R60
R120

M5

M5

R2

R60
R120

R2

SCALE 1:1.5

1-02.2

BRS

BRZ

 29  34  8  8 

 5  5 

 8
 

 8
 

 5  5  6 

 8  8 

SECTION B-B
SCALE 1 : 1.5

 R8 
 5  5  M6 

 R8 

 19  19 
PART VIEW-X

 6 

 1
4R

M 

 8  2  8  2 

 
18
PF

 
 

22
 

1-02.2

SPLIT LINE

1-03.2

REFER 1-02.2

BRS

BRZ
 R9

.5 

 24 
 R5 

 8 

 1
2 

 1
2 

FOR ALL OTHER DIMENSION DETAILS REFER TO 1-02.1

 5
4 

 M
5

8 

 8  5.5 

 6  4  9  4  6  7.5  7.5  7  7 

 17  8  17  8 

 
57

  1
0.
5  6

.5
 

 1
0.
5 

 6
.5
 

 
60

 

 M5 10-4PL 

 22  22 

 7
 

 7
 

C

C

DD

18DP
16DP

 1
1.5

  6
.5
 

 1
2 

 1
1.5

 
 6

.5
 

 R1 

 7  7 

 5  5 

 4
 

 4
 

 32 

 1
0 

 5-4PL 

 14  14  16 
ARCHED AREA 1mm DEEP
5mm THICK  SCALE 1:2

1-04.4

 R24 

 M12 

 5
4 

 66 

TUBE
12x9.5

SCALE 1:3

1-04.5

 
38

RM
 

 
42

PF
  6  6 

 1
0 

 94 

NEAR SIDE ONLY

SCALE 1:2.5
1-04.2

 23  6  23  6 

 22  22 

 1
2.
5 

 1
2.
5 

 5
.5
  6
 

 5
.5
 

 6
 

 R5
 

 16 

 M
8 

 
5R

M 

 R1.5 
 M12 

 R1
 

SCALE 1:2

1-04.3

 45° 

 M4 10-4PL 

 
50

PC
D 

 1
6 

 7
 

 1
6 

 7
 

 22  9  8  22  9  8 

 M5 13-4PL 

SCALE 1:2

 1
4 

 16 

 M12 

 9 

 8
  
9 

SECTION C-C  SCALE 1 : 2
ALL HIDDEN LINES REMOVED FOR CLARITY

 6  6 

 1
8 

 1
6 

 1
8 

SECTION D-D    SCALE 1 : 2

 M4 10-6THESOP 

 
42

PF
 

 
60

  2
4 

 2
4 

 23  23  17 

 
50

PC
D DETAIL E

1-04.1

 3
.5
 

 3
.5
 

 5
  

5 

 3 33-6PL 

 3 
DETAIL E

OPPOSITE 
FACE EQUAL

ARCHED 
AREA 
6mm DEEP

 13  13 

 9.5  16.5 

 2
4 

 2
4 

THIS OUTSIDE CONTOUR 
TO FOLLOW THE INSIDE 
CONTOUR OF 1-04.3
SLOTS TO BE TAKEN 
OVER FROM 1-04.1

1mm THICK  SCALE 1:2

THIS WEAR 
PLATE TO 
BE A LPF

1-04.6

 4-6HESOP 

 
50

PC
D 

F

F

1-04.7

 13  13 

 M
5 

 M
5 

 45 

 5 

4 REQD   SCALE 1:1.5

1-04.8

 M
8 

 
11
 

 1
2H

EX
 

 5RM 

 3  5  5 

SCALE 1:1.5

1-04.10

 
26

 
 

38
 

 
60

 
 

64
 

 5 

 5.5  7.5 

 2 

SECTION F-F
SCALE 1 : 2

R43
R10

 
5 

 
7 

 2 SEAL

1-04.9

1-01

1-02.1

1-03.1

QTY. PART NUMBER
1 09B-41-00-1-01-BED PLATE
1 09B-41-00-1-02-RH-MAIN BEARING
1 09B-41-00-1-03-LH-MAIN BEARING
1 09B-41-00-1-04-CYLINDER BLOCK
1 09B-41-00-1-05-GOVERNOR BODY
1 09B-41-00-1-06-CROSSHEAD GUIDE
2 09B-41-00-1-07-MAIN BEARING OIL CUP
1 09B-41-00-1-08-GOVERNOR THRUST BEARING
1 09B-41-00-2-01-CRANK SHAFT+ FLYWHEEL
1 09B-41-00-2-02-PISTON+CROSSHEAD
1 09B-41-00-2-03-CON-ROD
1 09B-41-00-2-04-ECCENTRIC
1 09B-41-00-2-05-'D'-SLIDE VALVE
1 09B-41-00-2-06-ECCENTRIC STRAP
1 09B-41-00-2-07-GOVERNOR PINION GEAR
1 09B-41-00-2-08-GOVERNOR DRIVE BELT
1 09B-41-00-2-09-GOVERNOR BEVEL GEAR
1 09B-41-00-2-10-GOVERNOR CONTROL VALVE+ACTUATOR
2 09B-41-00-2-11-GOVERNOR FLYWIEGHT+ARM
1 09B-41-00-2-12-GOVERNOR COMPRESSION SPRING
2 09B-41-00-M3x14 A-K CYL HEAD SCREW
3 09B-41-00-M3x4 A-K GRUB SCREW
1 09B-41-00-M4x12 A-K GRUB SCREW
6 09B-41-00-M4x14 A-K CYL HEAD SCREW
4 09B-41-00-M4x22 A-K CYL HEAD SCREW
4 09B-41-00-M5 DOME NUT
3 09B-41-00-M5 NUT
5 09B-41-00-M5x14 A-K CYL HEAD SCREW
4 09B-41-00-M5x20 A-K CYL HEAD SCREW
4 09B-41-00-M5x34 A-K CYL HEAD SCREW
2 09B-41-00-M6 NUT

JDWDS

SHEET: 02 OF 04

DATEJDW DRAUGHTING SERVICES
J.A.M. DE WAAL. 12 BRIGHTWELL STREET PAPAKURA 
2110. NEW ZEALAND. PHONE: OO64 09 2988815. MOB: 
0211791000 E-MAIL: dewaal@xtra.co.nz.

MODEL SCALE: 1:1DRAWING CONTENTS
DWG SCALE: 1:1 @A3 OR AS SHOWN

TITLE

Copyright ©

A3

PROJECTION

J.A.M. DE WAAL PAPAKURA NZ

NOTES: THE ORIGINAL DRAWINGS WERE GIVEN TO ME: DWG No M76-6004-C DATED 14-9-76, TITLE: "CRETORS POPCORN STEAM ENGINE - MODEL ECX" AND DWG No M76-6003-C DATED 25-5-76, TITTLE "FLY-BALL GOVERNOR MODEL ECX" BOTH BY R. BROMPS. (CONV. FROM IMPERIAL TO METRIC)  

No:09B-41-00-SHT-02
ISOMETRIC VIEW, BILL OF MATERIALS
PARTS AND ASSEMBLIES

PROJECT No  09B-41-00
A 1 CYLINDER HORIZONTAL STEAM ENGINE
MODEL OF "CRETORS POPCORN" ENGINE

DRAWINGS ARE FOR PERSONAL USE ONLY NOT FOR COMMERCIAL PURPOSES

JULY 2024


	.
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View10
	Section View B-B
	Drawing View14
	Drawing View15
	Drawing View16
	Drawing View17
	Drawing View18
	Drawing View19
	Drawing View20
	Drawing View21
	Drawing View22
	Drawing View24
	Drawing View25
	Drawing View26
	Section View C-C
	Section View D-D
	Drawing View29
	Detail View DETAIL E (1 : 1)
	Drawing View31
	Drawing View32
	Drawing View33
	Drawing View34
	Drawing View35
	Section View F-F
	Drawing View39


